VANMAR PARTS CATALOG

Published 2011/4 (Apr.)

0CR10-G72601



Introduction

.This parts catalog contains the previous information on the ZT350 as well as
the new one on the ZT370.

Parts catalog No. Date of issue Remarks
First edition 0CR10-G72600 Sep., 2008 No need
Ist edition(supplement) 0CR10-G72601 Apr., 2011

.This parts catalog does not contain the technical data needed for maintenance
service.

.The illustrations used in this parts catalog have been simplified for clarity.

. The contents of this parts catalog are subject to change without notice.

.Be sure to use only Yanmar genuine parts for repairs. [f imitation parts are used,
It may cause engine defects.



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



CONTENTS MODEL : ZT350/ZT370

PC NO : 0CR10-G72601

Fig.No. GROUP NAME Fig.No. GROUP NAME
ZT350/ZT370 27. TOOL(1)(OPTIONAL)
1. EXHAUST & SEA WATER BLOCK-OFF(OPTIONAL) 28. TOOL(2)(OPTIONAL)
2. GIMBAL HOUSING 29. OIL PRESSURE MEASUREMENT DEVICE(OPTIONAL)
3. TRANSOM PLATE
4. DRIVE SHAFT HOUSING & DRIVE GEAR
5. GEAR HOUSING
6. CASE PLATE & SHIFTER(ZT350/MECHANICAL TYPE)

30. (6A)CASE PLATE & SHIFTER(ZT370/MECHANICAL TYPE)
7. CASE PLATE & CABLE(ZT350/SOLENOID TYPE)

31. (7A)CASE PLATE & CABLE(ZT370/SOLENOID TYPE)
8. SHIFT CABLE(MECHANICAL TYPE)
9. SHIFT CABLE(SOLENOID TYPE)

10. GIMBAL RING & STEERING LEVER

11. BELL HOUSING

12. UNIVERSAL JOINT & CLUTCH(ZT350)

32. (12A)UNIVERSAL JOINT & CLUTCH(ZT370)

13. LOWER GEAR

14. PROPELLER ACCESSORY

15. PROPELLER

16. SHIFT BRACKET(MECHANICAL TYPE)

17. TRIM PUMP

18. TRIM CYLINDER & HOSE

19. LUB.OIL MONITOR

20. CORROSION PROTECTION

21. POWER STEERING

22. SPARE PARTS(GIMBAL)(OPTIONAL)

23. SPARE PARTS(DRIVE)(OPTIONAL)

24. SPECIAL TOOL(1)(OPTIONAL)

25. SPECIAL TOOL(2)(OPTIONAL)

26. SPECIAL TOOL(3)(OPTIONAL)



0CR10-G72601 O0CR10-G72601 1 EXHAUST & SEA WATER BLOCK-OFF(OPTIONAL)

Fig.1. EXHAUST & SEA WATER BLOCK-OFF(OPTIONAL) (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

196350-01210 BLOCK-OFF PLATE CMP
196350-01220 BLOCK-OFF PLATE,EX
22217-100000 SPRING WASHER 10

26206-100302 BOLT M10X30
196350-07290 PLATE CMP,SEAWATER
196350-07251 GASKET (WATER

196350-07300 PLATE,SEAWATER INLET
22217-060000 SPRING WASHER 6
26116-060202 BOLT M 6X 20

© oo N[O AwN R
NN NN RN R
NN RR P ADNR R
NN RR P ADNR R

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601

Fig.2. GIMBAL HOUSING

0CR10-G72601 2 GIMBAL HOUSING

(A)=ZT350 D)=
(B)=ZT370 (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
2 1 196350-01120  GIMBAL HOUSING 101
3 1 196350-01130  DRY BEARING, 28X10 101
4 1 196350-01140  SEAL 284008 11
5 1 196350-01150  STUD,BOLT 12 X100 2 2
6 1 196350-01160  O-RING (EXHAUST PIPE 11
7 1  196350-01170  SEAL, RUBBER 11
8 1 196350-04410  UNIT BEARING CMP 11
9 1 196350-07320  RING 35 11
10 1 189010-39600  CUP 2 2
11 1  24411-355511  SEAL, SC355511 11
12 1 24550-016120  BUSH 16X12,DRY 11
13 1 24764-060000  NIPPLE MT6X1,GREASE 2 2
14 1 26223-060202 STUD 6*20 2 2
15 1 26226-120902  STUD M12X 90 PLATED 4 4
16 1 26226-121002  STUD,BOLT 12 X100 2 2
17 1 196350-01180  BELLOWS CMP, EX 101
18 2 196350-01190  BELLOWS, EXHAUST 1 1
19 2 196350-01200  CLAMP, HOSE 80 11
20 2 196350-02210  CLIP, GROUNDING 1 1
21 1 196350-01280  NYLON NUT 12 8 8
22 1 196350-03200  SWIVELPIN(LOWER 11
23 1 196350-03210  WASHER 11
24 1 196350-03220  PIN, COTTER 4.0 11
25 1 196350-03700 SPEED METER CMP 1
25-1 1 23873-010000 PLUG PT 1/8 1 1 S
(A=DZZ272)
26 2 196350-03710  ADAPTOR, SPEEDMETER 1 z
(A=DZ2272)
27 2 196350-03730  CABLE BAND 1 z
(A=DZZ77ZZ2)
28 2 196350-03740  FITTING, MALE 1 z
(A=DZZ2272)
29 2 196350-03750  FITTING, FEMALE 1 z
(A=DZZ272)
30 2 196350-03760 HOSE CMP,SPEEDMETER 1 z
(A=DzzzZ77)
34 2 23873-010000 PLUG PT 1/8 1 z
(A=DZ2272)
35 2 29621-100001  BAND, 100 1 z
(A=DZZ2272)
36 1 196324-06900  NUT, M6 2 2
37 1 196350-07241  CONNECTOR (WATER 11
38 1 196350-07251  GASKET (WATER 101
39 1 196350-07261  WATER HOSE 101
40 1 196350-07310  INSERT 11
41 1 22137-120000 WASHER 12,POLISHED 8 8
42 1 22213-060000 WASHER, SPRING 6 2 2
43 1 22217-060000 SPRING WASHER 6 2 2
44 1 23873-100000 PLUG PT 1 1 1
45 1  26116-060452  BOLT M 6X 45 PLATED 2 2
46 1  26553-060102 SCREW, 6 X 10 11

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 2 GIMBAL HOUSING

1 A)=ZT350 D)=
Fig.2. GIMBAL HOUSING (w-zT3s0 or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY
A (B (©) () () (F)
47 1 196311-02060  RIVET, 2X5 4 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601

0CR10-G72601 3, TRANSOM PLATE

1 A)=ZT350 D)=
Fig.3. TRANSOM PLATE (w-zT3s0 or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
2 1 196350-01020 TRANSOM PLATE 101
3 1 196350-34150  PIVOT BOLT 2
31 1 196350-34151  PIVOT BOLT 2 2 R
(A=DZ2222)
4 1 196350-34160 WASHER 2 2
5 1 196350-01030  BOLT M12 2 2
6 1 196350-01040  WASHER 2 2
7 1 196350-01050  SLEEVE 12 2 2
8 1 196350-01060 WASHER 2 2
9 1 196350-01070  J CLIP 11
10 1 196350-01280  NYLON NUT 12 2 2
11 1 196350-03900 CORD, EARTH TA 11
12 1 196350-03910 CORD, EARTH TB 101
13 1 196350-03920 CORD, EARTH TC 1
13-1 1 196350-03921  CORD, EARTH TC 11 N
(A=DZ2272)
14 1  26113-060102 BOLT M 6X 10 1 1
15 1 26553-060102 SCREW, 6 X 10 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 4 DRIVE SHAFT HOUSING & DRIVE GEAR

Fig.4. DRIVE SHAFT HOUSING & DRIVE GEAR (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

2 1 189010-01130 GASKET 1 1
3 1 196350-02021 DRIVE SHAFT HOUSING 1 1
4 1 196350-02100 GROUND PLATE, D/S H 1 1
5 1 196350-02320 COVER, OIL LEVEL 1 1
6 1  196324-02420 PLUG, TIGHT 1 1
7 1 196312-06400 GAUGE, OIL LEVEL 1 1
8 1 26113-060082 BOLT M 6X 8 1 1
9 1 26223-060252 STUD,BOLT 6 X 25 2 2
10 1  26223-100302 STUD,BOLT 10 X 30 4
10-1 1 196350-12060 STUD,BOLT 10 X 30 4 4 R
(A=Dz2772)
11 1 26553-050082 SCREW 5X8 1 1
50 12 1 27260-150000 PLUG 15,BORE 1 1
14 1 196350-02040 COVER, FRONT 1 1
15 1 24321-001100 O-RING 1A G-110.0 1 1
16 1  24423-456209 SEAL TC456029 1 1
17 1 26453-100302 BOLT M10X30 3 3
18 1  196350-02050 RETAINER, BRG 1 1
19 1 196350-02060 BOLT 8X12 4 4
20 1 196350-02070 COVER,REAR 1 1
21 1  196350-02080 WEAR PAD L 1
21-1 1  196350-02081 WEAR PAD L 1 1 N
(A=D000447)
22 1  196350-02090 WEAR PAD R 1
22-1 1 196350-02091 WEAR PAD R 1 1 N
(A=D000447)
23 1 196311-02310 SHIM SET 2 2
30 1 189010-01130 GASKET 1 1
31 1 196350-02300 COVER, TOP 1 1
32 1  196324-02420 PLUG, TIGHT 1 1
33 1 24321-001300 O-RING 1A G-130.0 1
33-1 1 24321-001200 O-RING 1A G-120.0 1 1 N
(A=DzZZ27Z)
34 1 26453-080252 BOLT M 8X25 2 2
35 1 26453-100302 BOLT M10X30 2 2
36 1 196320-02320 SHIM SET, 70/80 1 1
42 1 196350-02350 ANODE, D/S HOUSING 1 1
43 1  196350-02360 VALVE SCREW CMP 1 1
44 2 196350-02370 SCREW 12 1 1
45 2 196350-02390 VALVE CMP 1 1
49 2 24311-000060 O-RING 1A P-6.0 1 1
50 1  196350-02400 SPACER 80/76.5 1 1
52 1 196350-02480 BRG HOUSING,UPPER 1
52-1 1 196350-02481 BRG HOUSING,UPPER 1 R
(A=DZZ77ZZ2)
52A 1 196350-12480 BRG HOUSING,UPPER 1
53 1 24321-001100 O-RING 1A G-110.0 1 1
54 1 24341-000220 O-RING, 1A S22.0 1 1
55 1 26453-060142 BOLT M 6X 14 4 4
56 1  196350-02590 NYLON NUT 10 4 4
57 1  196350-04450 LOCK NUT 35 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601

Fig.4. DRIVE SHAFT HOUSING & DRIVE GEAR

68
68A

(39

{

ol
o

W
(=

57

0CR10-G72601 4 DRIVE SHAFT HOUSING & DRIVE GEAR

(A)=2T350 (D)=
(B)=2T370 (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B € ©O E ¢
58 1 196350-04460 BEARING, 30307DJR 1 1
59 1 196350-04540 GEAR SET (UPPER CMP 1
62 1 196350-08110 PIPE,COOLING WATER 4 4
63 1  22133-100000 WASHER 10 4 4
64 1  22193-100003 WASHER, 10 4 4
65 1 22213-080000 WASHER, SPRING 8 2 2
66 1 23061-080400 PIPE 8X400 2 2
67 1 26203-080202 BOLT M 8X 20 2 2
68 1 196350-12610 BRAND LABEL 1
68A 1 196350-12620 BRAND LABEL 1
69 1 196311-02060 RIVET, 2X5 4 4
72 1  196350-14540 GEAR SET (UPPER CMP 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 5 GEAR HOUSING

1 A)=ZT350 D)=
Fig.5. GEAR HOUSING (w-zT3s0 or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
ANSRS A B () DO () (A
VIEWED FROM A 1 1 196350-02110  SHIM SET, 55/45 11
70 8 1 196350-02240  SHIM SET,110/105 101
[ ] ’ 23-1 14 1 196327-02320  SHIM SET, 80/90 11
@_ 32 ) ) 21 1 189010-01130  GASKET 101
! » i t 22 1 196324-02420  PLUG,TIGHT 11
O_ 9 23 1 196350-02521  GEAR HOUSING 1
‘ | 23-1 1 196350-02522 GEAR HOUSING 11 S
(A=DZ2272)
24 1 196350-02540 GROUND PLATE 11
25 1 196350-02570  ANODIC PLATE B (LWR 11
26 1 196350-04420 NEEDLE BEARING355233 11
27 1 24311-000180  O-RING 1A P-18.0 11
28 1 24321-000600 O-RING 1A G-60.0 101
29 1 26223-100252  STUD M10X 25 2
29-1 1 196350-12530  STUD,BOLT 10X 25 2 2 R
(A=DZ2272)
30 1 26453-100302 BOLT M10X30 11
31 1 26553-050102 SCREW M 5X 10 11
32 1 196350-02530  SPACER (LOWER, BRG 11
33 1 196350-02550  ANODIC PLATE A (LWR 11
34 1 196350-02560  BOLT 10X130 11
35 1 196350-02590  NYLON NUT 10 2 2
37 1 196350-02611  BEARING CARRIER 11
38 1 196350-02620  OIL SEAL CMP,OUTER 11
41 1 196350-04430 NEEDLE BEARING637535 1 1
42 1 24321-000900  O-RING 1A G-90.0 11
43 1 196320-02650  SHIM SET, 52/62 11
49 1 196350-02650  SLIT,SUCTION 2 2
51 1 196350-02720 BRG HOUSING, LOWER 101
52 1 24321-001050  O-RING 1A G-105.0 11
53 1 196350-04100  SHIM SET, 43/36 11
57 1 196350-04140  SHIM SET, 60/50 11
63 1 196350-04510  SHAFT,PROPELLER,INNE 11
64 1 196350-04520  SHAFT,PROP OUT CMP 11
65 2 196350-02670  OIL SEAL CMP,INNER 11
68 2 196350-04530  SHAFT,PROPELLER,OUTE 11
69 2 24162-354525 NEEDLE BEARING 1 1
70 1 196350-04871  SLEEVE, SPLINE 11
71 1 196350-04880  BEARING 81107 11
72 1 196350-04890  BUSHING, F/P SHAFT 11
73 1 196350-04900  LOCK NUT M45X1.5 101
74 1 196350-12810  HOLE PLUG 11 11
75 1 196350-12820  SEAL, SPEEDMETER 1
75-1 1 196350-12821  SEAL 101 S
(A=DZZ77ZZ2)
76 1 22133-100000 WASHER 10 3 3
77 1 24142-320120  BEARING, 32012H 2 2
78 1 24144-303080 ROLLER BEARING 11
79 1 24321-000750  O-RING 1A G-75.0 1 1
80 1 26453-100302 BOLT M10X30 11
81 1 26573-050202 SCREW, 5 X 20 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 OCR10-G72601 6 CASE PLATE & SHIFTER(ZT350/MECHANICAL TYPE)

Fig.6. CASE PLATE & SHIFTER(ZT350/MECHANICAL TYPE) (-zr3s0 o
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A (B) () O (B ¢
1 inc. 354 1 1  196350-02800 CASE PLATE SET 1
. 1-1 1 196350-02801 CASE PLATE SET 1 N
M (A=DZZ2727)
20 47 3 3  196350-02422 FILTER ASSY 1
5 4 196350-02441 RUBBER,FILTER 2
6 3 196350-02750 SHIM, 15/6 ASSY 1
11 3  196350-02820 GEAR,HOP DRIVE 1
12 3  196350-02830 GEAR,HOP DRIVEN 1
13 3 196350-02850 GASKET,HOP 1
14 3 196350-02870 MAGNET 1
15 3 196350-02880 COVER,FILTER 1
16 3 196350-02900 VALVE, HYDRAULIC OIL 1
17 3 196350-02910 SPRING, OUT 1
18 3 196350-02920 SPRING,IN 1
19 3 196350-02930 VALVE,MODULATION 2
19-1 3 196350-02930 VALVE,MODULATION 1 K
(A=DZZ2227)
19A 3 196350-12750 VALVE,MODULATION 1 W
(A=DZZ2727)
20 3 196350-02940  SPACER,VALVE 1
21 3 196350-02950  PIN(HOP) 2
21-1 3 194521-41570 PIN 11X7 2 S
(A=DZZ2727)
22 3 196350-06010 CASE PLATE CMP 1
22-1 3 196350-06011 CASE PLATE CMP 1 S
(A=DZZZ2Z)
22-2 3  196350-06012 CASE PLATE CMP 1 S
(A=DZZ2227)
25 3 196350-06020 COVER CMP,HOP 1
25-1 3 196350-06021 COVER CMP,HOP 1 S
(A=DZZ2727)
28 3 196350-06200  VALVE CMP,SHIFT 1
29 4  196350-06210  VALVE,SPOOL 1
30 4 196350-06220 SLEEVE,SHIFT VALVE 1
31 4 196350-06250 SUPPORT,SHIFT LEVER 1
32 4 196350-06260 WASHER,SHIFT LEVER 1
33 4 196350-06270 COVER, SPOOL 1
34 4 196350-06280 SPACER,FR CHANGE 1
35 4 196350-06290 SPRING,NOTCH 1
36 4 196350-06300 SPRING, VALVE 1
37 4 196350-06330 FOLLOW PIN 1
38 4 196350-06370 SHIFT LEVER,CAM 1
39 4 24190-080001 BALL 1/4, STEEL 1
i 40 4 24311-000080 O-RING 1A P-8.0 1
28 inc. 20~43 4 4 24321-000300  O-RING G30 1
42 4 24550-012150 BUSH 12X15 1
43 4  26106-060202 BOLT M 6X 20 PLATED 2
44 3 22252-000220 CIRCLIP 22 1
(Rl‘imserkzshangeable by simultaneous 45 8 23490-120002 PLUG 12 L
replacement with No.21-1,22-1,25-1. 46 3 23876-010000 PLUG PT1/8,SCREW 14
(2)Interchangeable by simultaneous 47 3 24311-000160  O-RING 1A P-16.0 1
replacement with No.19A and No.22-2. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 OCR10-G72601 6 CASE PLATE & SHIFTER(ZT350/MECHANICAL TYPE)

Fig.6. CASE PLATE & SHIFTER(ZT350/MECHANICAL TYPE) (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 inc. 354 48 3 24341-000300 O-RING 1A S-30.0 1
49 3  26106-060162 BOLT M 6X 16 PLATED 2

“ 50 3 26106-060202 BOLT M 6X 20 PLATED 3
20 4 51 3 26106-060302 BOLT M 6X 30 PLATED 1
52 3 26106-060352 BOLT M 6X 35 PLATED 1

53 3 26106-060452 BOLT M 6X 45 PLATED 1

54 3 27243-160000 PLUG, 16 1

56 1 196350-02961 COVER CMP,CASE PLATE 1

59 1 196350-02990 GASKET, C/P COVER 1

61 1 196350-06130 PIN, SLIDER 1

62 1 196350-06140 SLIDER 1

63 1 22417-160100 COTTER PIN 1

64 1 22133-060000 WASHER 6 9

65 1 24321-001050 O-RING 1A G-105.0 1

66 1 24341-000220 O-RING, 1A S22.0 1

67 1 26106-100602 BOLT M10X 60 PLATED 2

68 1 26106-100702 BOLT M10X 70 PLATED 2

69 1 26113-060252 BOLT M 6X 25 7

70 1 26713-060002 NUT M 6 2

28 inc. 29~43

Remarks
(1)Interchangeable by simultaneous
replacement with No.21-1,22-1,25-1.

(2)Interchangeable by simultaneous
replacement with No.19A and No.22-2. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G72601 O0CR10-G72601 30, (6A)CASE PLATE & SHIFTER(ZT370/MECHANICAL TYPE)

Fig.30. (6A)CASE PLATE & SHIFTER(ZT370/MECHANICAL TYPE) gggjgg?g gj
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 196350-02961 COVER CMP,CASE PLATE 1
9 inc. 11~64 4 1 196350-02990  GASKET, C/P COVER 1
4 6 1 196350-06130  PIN, SLIDER 1
7 1 196350-06140  SLIDER 1
8 1 22417-160100 COTTER PIN 1
9 1  196350-12711  CASE PLATE 4M SET 1
11 3 196350-02422  FILTER ASSY 1
13 4 196350-02441  RUBBER,FILTER 2
14 3 196350-02750  SHIM, 15/6 ASSY 1
19 3 196350-02820 GEAR,HOP DRIVE 1
20 3 196350-02830  GEAR,HOP DRIVEN 1
21 3 196350-02850  GASKET,HOP 1
22 3 196350-02870 MAGNET 1
23 3 196350-02880 COVER,FILTER 1
24 3 196350-02900  VALVE, HYDRAULIC OIL 1
25 3 196350-02910  SPRING, OUT 1
26 3 196350-02920  SPRING,IN 1
27 3 196350-02930  VALVE,MODULATION 1
28 3 196350-02940  SPACER,VALVE 1
29 3 196350-06021 COVER CMP,HOP 1
32 3 196350-06071  CASE PLATE CMP 1
35 3 196350-06200 VALVE CMP,SHIFT 1
36 4 196350-06210  VALVE,SPOOL 1
37 4 196350-06220  SLEEVE,SHIFT VALVE 1
38 4 196350-06250 SUPPORT,SHIFT LEVER 1
39 4 196350-06260 WASHER,SHIFT LEVER 1
40 4 196350-06270  COVER, SPOOL 1
41 4 196350-06280  SPACER,FR CHANGE 1
42 4 196350-06290  SPRING,NOTCH 1
43 4 196350-06300  SPRING, VALVE 1
44 4 196350-06330 FOLLOW PIN 1
45 4 196350-06370  SHIFT LEVER,CAM 1
46 4 24190-080001  BALL 1/4, STEEL 1
47 4 24311-000080  O-RING 1A P-8.0 1
48 4 24321-000300 O-RING G30 1
49 4 24550-012150  BUSH 12X15 1
50 4 26106-060202 BOLT M 6X 20 PLATED 2
51 3 196350-12750  VALVE,MODULATION 1
52 3 196350-12890  LABEL, 4MPA 1
53 3 194521-41570  PIN 11X7 2
54 3 22252-000220 CIRCLIP 22 1
55 3 23490-120002  PLUG 12 1
56 3 23876-010000 PLUG PT1/8,SCREW 14
57 3 24311-000160  O-RING 1A P-16.0 1
58 3 24341-000300  O-RING 1A S-30.0 1
59 3 26106-060162 BOLT M 6X 16 PLATED 2
60 3 26106-060202 BOLT M 6X 20 PLATED 3
61 3  26106-060302 BOLT M 6X 30 PLATED 1
62 3  26106-060352 BOLT M 6X 35 PLATED 1
) 63 3 26106-060452  BOLT M 6X 45 PLATED 1
35 inc. 36~50 64 3 27243-160000 PLUG, 16 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 30, (6A)CASE PLATE & SHIFTER(ZT370/MECHANICAL TYPE)

Fig.30. (6A)CASE PLATE & SHIFTER(ZT370/MECHANICAL TYPE) gg;;gggg gj
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R

A ® € O E ©

66 1 22133-060000 WASHER 6 9
9 inc. 11~64 67 1 24321-001050 O-RING 1A G-105.0 1
‘ 68 1 24341-000220 O-RING, 1A S22.0 1
69 1 26106-100602 BOLT M10X 60 PLATED 2
70 1 26106-100702 BOLT M10X 70 PLATED 2
71 1 26113-060252 BOLT M 6X 25 7
72 1 26713-060002 NUT M 6 2

35 inc. 36~50

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 7 CASE PLATE & CABLE(ZT350/SOLENOID TYPE)

Fig.7. CASE PLATE & CABLE(ZT350/SOLENOID TYPE) (ezrsso o
©= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B () O () ¢
1 1 196350-02730  CASE PLATE,ELEC SET 1
1inc.3~45 1-1 1 196350-02731  CASE PLATE,ELEC SET 1 N
‘ (A=DZZ77ZZ2)
3 3 168136-00070  SOLENOID(12V 2
4 3 196350-02410 COVER CMP,HOP 1
4-1 3 196350-02411 COVER CMP,HOP 1 S
(A=DZZZZ7Z)
7 3 196350-02422  FILTER ASSY 1
9 4 196350-02441  RUBBER,FILTER 2
10 3 196350-02451  FILTER ASSY,COVER 1
11 4 196350-02441 RUBBER,FILTER 2
13 3 196350-02500 COVER,PUMP FILTER 1
14 3 196350-02750  SHIM, 15/6 ASSY 1
19 3  196350-02820 GEAR,HOP DRIVE 1
20 3 196350-02830  GEAR,HOP DRIVEN 1
21 3  196350-02850  GASKET,HOP 1
22 3 196350-02870  MAGNET 1
23 3 196350-02880 COVER,FILTER 1
24 3 196350-02900  VALVE, HYDRAULIC OIL 1
25 3 196350-02910  SPRING, OUT 1
26 3 196350-02920  SPRING,IN 1
27 3 196350-02930  VALVE,MODULATION 2
27-1 3 196350-02930  VALVE,MODULATION 1 K
(A=DZzz277)
27A 3 196350-12750  VALVE,MODULATION 1 w
(A=DZZZZ7Z)
28 3 196350-02940  SPACER,VALVE 1
29 3 196350-02950  PIN(HOP) 2
29-1 3 194521-41570  PIN 11X7 2 S
(A=DZZ77ZZ2)
30 3 196350-06050  CASE PLATE(ELEC) CMP 1
30-1 3 196350-06051  CASE PLATE(ELEC) CMP 1 S
(A=Dzzz77)
30-2 3 196350-06052 CASE PLATE(ELEC) CMP 1 S
(A=DZZ272)
33 3 196350-06390  MARKING TIE(FORWARD) 1
34 3 22252-000220 CIRCLIP 22 1
35 3 23876-005000 PLUG, PT1/16 2
36 3 23876-010000 PLUG PT1/8,SCREW 20
37 3 24311-000100  O-RING 1A P-10.0 1
38 3 24311-000160  O-RING 1A P-16.0 1
39 3 24341-000300  O-RING 1A S-30.0 2
40 3  26106-060162 BOLT M 6X 16 PLATED 2
41 3  26106-060202 BOLT M 6X 20 PLATED 5
5 %2 42 3 26106-060302 BOLT M 6X 30 PLATED 1
43 3 26106-060452  BOLT M 6X 45 PLATED 1
44 3 26106-060552 BOLT M 6X 55 PLATED 1
45 3 27243-160000 PLUG, 16 1
(Rl‘imgrkcshangeable by simultaneous 47 1 196350-02961 COVER CMP,CASE PLATE 1
replacement with No.4-1,29-1,30-1. 50 1 196350-02990  GASKET, C/P COVER 1
(2)Interchangeable by simultaneous 51 1 196350-06420 CONNECTOR CABLE 1
replacement with No.27A and No.30-2. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 7 CASE PLATE & CABLE(ZT350/SOLENOID TYPE)

Fig.7. CASE PLATE & CABLE(ZT350/SOLENOID TYPE) (ezrss0 o
©= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
(A B (©) DO () (A

52 1 22133-060000 WASHER 6 9
1 inc. 3~45 34?? 53 1 24321-001050  O-RING 1A G-105.0 1
4 284 54 1 24341-000220  O-RING, 1A S22.0 1
2] 55 1 26106-100602  BOLT M10X 60 PLATED 2
56 1 26106-100702  BOLT M10X 70 PLATED 2
57 1 26113-060252 BOLT M 6X 25 7
58 1 26713-060002 NUT M6 2
59 1 29621-200000 BAND 1

Remarks

(1)Interchangeable by simultaneous
replacement with No.4-1,29-1,30-1.
(2)Interchangeable by simultaneous

replacement with No.27A and No.30-2. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G72601 OCR10-G72601 371, (7A)CASE PLATE & CABLE(ZT370/SOLENOID TYPE)

Fig.31. (7A)CASE PLATE & CABLE(ZT370/SOLENOID TYPE) (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

196350-02961 COVER CMP,CASE PLATE

6 inc. 8~64 196350-02990 GASKET, C/P COVER

1 1

1 1

‘ 1 196350-06420 CONNECTOR CABLE 1
1 196350-12731 CASE PLATE,4M E SET 1

3 168136-00070 SOLENOID(12V 2

21 3 196350-02411 COVER CMP,HOP 1
24 3 196350-02422 FILTER ASSY 1
26 4 196350-02441 RUBBER,FILTER 2
27 3 196350-02451 FILTER ASSY,COVER 1
28 4 196350-02441 RUBBER,FILTER 2
30 3 196350-02500 COVER,PUMP FILTER 1
31 3 196350-02750 SHIM, 15/6 ASSY 1
36 3 196350-02820 GEAR,HOP DRIVE 1
37 3 196350-02830 GEAR,HOP DRIVEN 1
38 3 196350-02850 GASKET,HOP 1
39 3 196350-02870 MAGNET 1
40 3 196350-02880 COVER,FILTER 1
41 3 196350-02900  VALVE, HYDRAULIC OIL 1
42 3 196350-02910 SPRING, OUT 1
43 3 196350-02920 SPRING,IN 1
44 3 196350-02930  VALVE,MODULATION 1
45 3 196350-02940 SPACER,VALVE 1
46 3 196350-06091 CASE PLATE(ELEC) CMP 1
49 3 196350-06390 MARKING TIE(FORWARD) 1
50 3 196350-12750  VALVE,MODULATION 1
51 3 196350-12890 LABEL, 4MPA 1
52 3 194521-41570 PIN 11X7 2
53 3 22252-000220 CIRCLIP 22 1
54 3 23876-005000 PLUG, PT1/16 2
55 3 23876-010000 PLUG PT1/8,SCREW 20
56 3 24311-000100 O-RING 1A P-10.0 1
57 3 24311-000160 O-RING 1A P-16.0 1
58 3 24341-000300 O-RING 1A S-30.0 2
59 3 26106-060162 BOLT M 6X 16 PLATED 2
60 3 26106-060202 BOLT M 6X 20 PLATED 5
61 3 26106-060302 BOLT M 6X 30 PLATED 1
62 3  26106-060452 BOLT M 6X 45 PLATED 1
63 3  26106-060552 BOLT M 6X 55 PLATED 1
64 3 27243-160000 PLUG, 16 1
66 1 22133-060000 WASHER 6 9
67 1 24321-001050 O-RING 1A G-105.0 1
68 1 24341-000220 O-RING, 1A S22.0 1
69 1 26106-100602 BOLT M10X 60 PLATED 2
70 1 26106-100702 BOLT M10X 70 PLATED 2
71 1 26113-060252 BOLT M 6X 25 7
72 1 26713-060002 NUT M 6 2
73 1 29621-200000 BAND 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 8 SHIFT CABLE(MECHANICAL TYPE)

Fig.8. SHIFT CABLE(MECHANICAL TYPE) (w-zTase o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 196350-01080 INSERT 1 1
2 1 196350-01260 CLIP, GROUNDING 1 1
3 1 196350-01270 CLAMP, HOSE 48 1 1
4 1 196350-06100  JOINT, SLIDER 1 1
5 1 196350-06110 CAP, SLIDER 1 1
6 1 196350-34110 CLAMP, NYLON 1 1
7 1 196350-34200 CABLE CMP, SHIFT 1 1
8 2 196350-34100 BELLOWS (SHIFT 1 1
10 2 196350-34220 SPIRAL TUBE,SHIFT 1 1
11 2 196350-34250  ATTACHMENT KIT,SHIFT 1 1
12 2 22117-120000  WASHER 12 1 1
13 2 24311-000100 O-RING 1A P-10.0 1 1
14 2 26776-120002 LOCK NUT M12 PLATED 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 g SHIFT CABLE(SOLENOID TYPE)

Fig.9. SHIFT CABLE(SOLENOID TYPE) E@;zgggg gz
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 196350-01080 INSERT 1 1
2 1 196350-01260 CLIP, GROUNDING 1 1
3 1 196350-01270 CLAMP, HOSE 48 1 1
4 1 196350-06380  JOINT CABLE 1 1
5 1 196350-06400 CURL CABLE CMP 1 1
9 3 196350-34110 CLAMP, NYLON 1 1
10 2 196350-34100 BELLOWS (SHIFT 1 1
11 2 24311-000100 O-RING 1A P-10.0 1 1
12 1 22117-120000  WASHER 12 1 1
13 1 26776-120002 LOCK NUT M12 PLATED 1 1
14 1 177524-04800 HARNESS, TFX 1 1 w

(A=*2009.07)

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 10. GIMBAL RING & STEERING LEVER

Fig.10. GIMBAL RING & STEERING LEVER (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 19632301380  NUT 2 2
3 1 196350-03020  GIMBAL RING 101
4 1 196350-03040 WASHER,BELL HOUSING 2 2
5 1 196350-03230 BUSH,SWIVEL FF 1 1
6 1 196350-03250 BUSH,HINGE PIN FF 2 2
7 1 196350-03060  HINGE SCREW 2
71 1 196350-03061  HINGE SCREW 2 2 N
(A=D001100)

8 1 196350-03070 PLATE 2 2
9 1 196350-03080  SHAFT,STEERING 11
10 1 196350-03090 WASHER D29 11
11 1 196350-03150 BRACKET 11
12 1 196350-03160 UBOLT 1 1
13 1 196350-03900 CORD, EARTH TA 101
14 1 196350-03950 CORD, EARTH CA 11
16 1  196350-05210 LEVER, STEERING 1 1
17 1 196350-05240 U NUT 10 101
18 1 22137-100000 WASHER 10,POLISHED 11

4 19 1 26076-100502  BOLT, M10X50 11
20 1 26553-060102 SCREW, 6 X 10 101
21 1 196350-05220 WASHER D19 11
22 1 196350-05230  NYLON NUT 18 11
23 1 26553-060102 SCREW, 6 X 10 5 5

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 11 BELL HOUSING

H (A)=2T350 (D)=
Fig.11. BELL HOUSING (w-zT3s0 or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 196340-02040 NUT, M12 6 6
2 1 196350-02190 BELLOWS SET, U/J 1 1
3 2 196350-02200 BELLOWS CMP, U/J 1 1
4 2 196350-02210 CLIP, GROUNDING 1 1
5 2 196350-02220 CLAMP, HOSE 127 1 1
6 2 196350-02230 SLEEVE, U/J BELLOWS 1 1
8 1 196350-03320 BELL HOUSING 1 1
9 1 196350-03340 GASKET,BELLHOUSING 1 1
10 1 196350-07320 RING 35 1 1
11 1 24311-000200 O-RING 1A P-20.0 1 1
12 1 24321-000350 O-RING 1A G-35.0 1 1
13 1 26223-120382 STUD,BOLT 12 X 38 4 4
14 1 26223-120502 STUD,BOLT 12 X 50 2 2
15 1 196350-07310 INSERT 1 1
16 1 22133-120000  WASHER 12,POLISHED 5 5
17 1 22133-160000  WASHER 16 2 2
18 1 26553-060102 SCREW, 6 X 10 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 12 UNIVERSAL JOINT & CLUTCH(ZT350)

Fig.12. UNIVERSAL JOINT & CLUTCH(ZT350) et o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
9 inc. 10~24 1 1 196350-04010 SHIM SET, 35/30 1
6 1 196350-04070 O-RING,U/J 1
7 1 196350-04080 JOINT, UNIVERSAL 1
7-1 1 196350-04060 JOINT, UNIVERSAL 1 R
(A=DZ7Z772)
8 1 196350-04090 LOCK NUT 20 1
8-1 1  196350-04091 LOCK NUT 20 1 N
(A=D000447)
9 1  196350-04202 SHAFT SET, CLUTCH 1
10 2 177524-03631 RING 2
11 2 177524-03640 RING 3
12 2 196350-04210 SHAFT CMP, CLUTCH 1
15 2 196350-04241 DISC,FRICTION 16
16 2 196350-04250 PLATE,STEEL 16
25 17 2 196350-04261 RETAINER, SPRING 2
18 2 196350-04271 SPRING, RETURN 2
19 2 196350-04311 RING,RETAINER SPRING 2
m 20 2 196350-04340 PLATE, FRICTION DISC 2
21 2 196350-04351 CYLINDER, HYDRAULIC 2
22 2 196350-04360 RING, A 2
23 2 22252-000950 CIRCLIP 95 2
24 2 26911-060062 SCREW M 6X 6 2
25 1  196350-04300 JOINT, HYD.PUMP 1
26 1  24144-303060 BEARING 2
26-1 1 196350-04290 BEARING, 30306C DISC 2 R
(A=DZZ2727)
27 1 24161-354017 NEEDLE BEARING 2
28 1 24166-355202 NEEDLE BEARING 4
29 1 24311-000250 O-RING 1A P-25.0 1
30 1  24356-240300 O-RING 4D 24030 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 32 (12A)UNIVERSAL JOINT & CLUTCH(ZT370)

Fig.32. (12A)UNIVERSAL JOINT & CLUTCH(ZT370) (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

11 inc.12~27 1 1 196350-04010 SHIM SET, 35/30 1
6 1 196350-04060  JOINT, UNIVERSAL 1
7 1 196350-04070 O-RING,U/J 1
8 1 196350-04091 LOCK NUT 20 1
9 1 196350-04290 BEARING, 30306C DISC 2
10 1 196350-04300  JOINT, HYD.PUMP 1
11 1 196350-14200 SHAFT SET, CLUTCH 1
12 2 177524-03631 RING 2
13 2 177524-03640 RING 3
14 2 196350-04241 DISC,FRICTION 14
15 2 196350-04261 RETAINER, SPRING 2
16 2 196350-04271 SPRING, RETURN 2
17 2 196350-04311 RING,RETAINER SPRING 2
18 2 196350-04351 CYLINDER, HYDRAULIC 2

10 19 2 196350-04360 RING, A 2
20 2 196350-14210 SHAFT CMP, CLUTCH 1
23 2 196350-14250 PLATE,STEEL 16
24 2 196350-14280 RING, 97 2
25 2 196350-14340 PLATE, FRICTION DISC 2
26 2 196350-14350 STOPPER 6
27 2 26911-060062 SCREW M 6X 6 2
28 1 24161-354017 NEEDLE BEARING 2
29 1 24166-355202 NEEDLE BEARING 4
30 1 24311-000250 O-RING 1A P-25.0 1
31 1  24356-240300 O-RING 4D 24030 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 13, | OWER GEAR

; (A)=ZT350 D)=
Fig.13. LOWER GEAR y-z1350 o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B) () O (B ¢
1 1 196350-04610 GEAR ASSY, 17/24 1 1 1
5 1 196350-04660 GEAR ASSY, 17/26 1 1 2
i=1.65 i=1.97 10 1 196350-04850 SHAFT,DRIVE 1 1 5
i=1.78 i=2.18 11 1  196350-04860  RING,INNER303535 11 5
12 1 196350-04710 GEAR ASSY, 16/27 1 1 3
16 1 196350-04760 GEAR ASSY, 15/28 1 1 4
21 1 196350-04820 SHAFT,DRIVE 1 1 6
22 1 196350-04830 RING,INNER263535 1 1 6
23 1 196350-04910 NUT16 1 1
24 1 196350-04920 CONED DISC SPRING 1 1
25 1 196350-04930 BEARING 32206 1 1
26 1  24141-320060 ROLLER BEARING 1 1
e— 2
Remarks
(1)i=1.65
(2)i=1.78
(3)i=1.97
(4)i=2.18
(5)i=1.65 and 1.78
(6)i=1.97 and 2.18 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 14, PROPELLER ACCESSORY

Fig.14. PROPELLER ACCESSORY (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 196350-09000 NUT,PROP FRONT CMP 101
3 2 24321-000600  O-RING 1A G-60.0 101
4 1 196350-09020  NUT, PROP REAR CMP 11
6 2 24321-000400  O-RING 1A G-40.0 1 1
7 1 196350-09050 THRUST HUB, FRONT 1 1
8 1 196350-09060 THRUST HUB, REAR 11
9 1 196350-09900  ANODE, PROPELLER CMP 11
11 2 196350-09920  BOLT, M10X40 1
11-1 2 196350-09921  BOLT, M10X40 11 R
(A=DZZ272)
12 2 22213-100000 WASHER, SPRING 10 11
4
6
9
12

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601

0CR10-G72601 15, PROPELLER

H (A)=2T350 (D)=
Fig.15. PROPELLER y-z1350 o
©)= F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
o= e oz i A B € O (B @
FARSEYF 204 UF FARSEyF 24UF (
PROPELLER PITCH 20 INCH PROPELLER PITCH 22 INCH 2 1 196350-09400  PROPELLER 20 LH 11
3 1 196350-09700 PROPELLER 20 RH 1 1
5 1 196350-09420 PROPELLER 22 LH 11
6 1  196350-09720 PROPELLER 22 RH 11
8 1  196350-09440 PROPELLER 24 LH 101
9 1 196350-09740 PROPELLER 24 RH 101
11 1 196350-09460 PROPELLER 26 LH 1 1
12 1 196350-09760 PROPELLER 26 RH 1 1
14 1 196350-09480 PROPELLER 28 LH 1 1
15 1  196350-09780 PROPELLER 28 RH 1 1
5
3 6
FORSEYF USVF TORSEYF 264 VF
PROPELLER PITCH 24 INCH PROPELLER PITCH 26 INCH
8
9 12

FORSEYTF 2804 VF
PROPELLER PITCH 28 INCH

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 16, SHIFT BRACKET(MECHANICAL TYPE)

Fig.16. SHIFT BRACKET(MECHANICAL TYPE) (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 196350-06500 SHIFT PLATE 1 1
2 1 196350-06510 LEVER, SHIFT 1 1
3 1 196350-06520 SUPPORT, SHIFT CABLE 1 1
4 1 196350-06540 BOLT M8 X 45 1 1
5 1 196350-06550 PIVOT BOLT A 1 1
6 1 196350-06560 PIVOT BOLT B 1 1
7 1 196350-06570 NUT,6 1 1
8 1 196350-06580 SPRING(SHIFT PLATE) 1 1
9 1 196350-06590 SPONGE(SHIFT PLATE) 1 1
10 1 196350-06600 PIN 1 1
11 1 196350-06610  WASHER 1 1
12 1 22113-060000 WASHER 6 3 3
13 1 22113-080000  WASHER 8 2 2
14 1 22413-200160 COTTER PIN 3 3
15 1 22413-200320 PIN, 2.0 X 32 1 1
16 1 26203-080252 BOLT M 8X 25 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 17. TRIM PUMP

H (A)=2T350 (D)=
Fig.17. TRIM PUMP (w-zT3s0 or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

196350-07800  TRIM PUMP CMP
196350-07810 KIT,MOTOR REPLACE
196350-07820 KIT,TRIM PUMP CAP

196350-07840 KIT, TRIM/P FITTINGS
196350-07830 HEXA.TAPPING BOLT 6
22213-060000 WASHER, SPRING 6

PR NNN R
I~
AARkRRr>
=
o~
N N e
=

o U WNE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 18 TRIM CYLINDER & HOSE

Fig.18. TRIM CYLINDER & HOSE (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 196350-01290 GASKET 1 1
2% 2 1 196350-01300 CONNECTOR 1 1
3 1 196323-01380 NUT 4 4
4 1 196350-03950 CORD, EARTH CA 2 2
5 1 196350-06910 CLAMP 1 1
21 6 1 196350-07330  PLATE 2 2
7 1 196350-07340 BOLT, (UNC1/4-20 4 4
8 1 196350-07360 ANODE, (CYLINDER 2 2
9 1 196350-07370 BOLT(UNF10-32 4 4
10 1 196350-07400 CYLINDER R 1 1
11 2 196350-07480 KIT,R CYL PIST/SHAFT 1 1
12 3  196350-07470 KIT,TRIM CYL SEALS 1 1
13 1 196350-07440 CYLINDER L 1 1
14 2 196350-07410 KIT,L CYL PIST/SHAFT 1 1
15 3 196350-07470 KIT,TRIM CYL SEALS 1 1
16 1 196350-07450 TRIM SENDER LIMIT 1 1
16A 2 196350-07490 KIT,SMARTSTICK BOLT 1 1 W
(A=D001100)
17 1  196350-07460 SPACER,TILT 2 2
18 1 196350-07510 PIN, (ANCHOR 2 2
19 1 196350-07520 WASHER 2.0 4 4
20 1 196350-07530 BUSHING 8 8
21 1 196350-07540 WASHER 3.0 4 4
22 1 196350-07551 CAP 4 4
23 1 196350-07560 HOSE,CYLINDER R 1
23-1 1 196350-07561 HOSE,CYLINDER R 1 1 N
(A=D001100)
24 1 196350-07570 HOSE,CYLINDER L
24-1 1 196350-07571 HOSE,CYLINDER L 1 1 N
(A=D001100)
25 1 196350-07600 HOSE, CYLINDER 2
25-1 1 196350-07601 HOSE,CYLINDER 2 2 N
(A=D001100)
26 1 196350-07620 HOSE U,PUMP 1 1
27 1 196350-07660 HOSE D,PUMP 1 1
28 1  22213-050000 SPRING WASHER 5 4 4
29 1 22243-000190 RING, 19 2 2
30 1 26453-060142 BOLT M 6X 14 1 1
31 1 29621-200000 BAND 1 1
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 19, LUB.OIL MONITOR

H (A)=2T350 (D)=
Fig.19. LUB.OIL MONITOR (w-zT3s0 or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 196350-07001  OIL RESERVOIR CMP 1 1
17 3 2 196350-07021 CAP CMP 101
4 3 196350-07030 CAP 11
5 3 196350-07040  PK(CAP 11
6 3 196350-07051  VALVE(CAP 101
7 2 196350-07060 LEVEL GAUGE CMP 101
8 2 196350-07070  PK,15/10 11
9 2 22117-100000 WASHER 10 101
10 1 196350-07100  FITTING CMP, LUBE 11
11 2  196350-07110 CONNECTOR 11
12 2 196350-07120  FITTING A, LUBE 101
13 2 196350-07130  FITTING B, LUBE 11
14 2 24311-000140  O-RING 1A P-14.0 2 2
15 2 24341-000090 O-RING, 1A S9.0 101
16 1 196350-07140  QUICK CONNECTOR 90 11
17 1 196350-07150  CLAMP, NYLON 6
171 1 19635007150  CLAMP, NYLON 8 8 K
(A=FROM 1ST)
18 1 196350-07160 HOSE A, RESERVOIR 1
18-1 1 196350-07160 HOSE A, RESERVOIR 3 3 K
(A=FROM 1ST)
19 1 196350-07170  FITTING, MALE Q/C 11
20 1 196350-07180 CONNECTOR,B/H 101
21 1 196350-07190 CONNECOTR, FEMALE 11
22 1 196350-07210  HOSE B, RESERVOIR 1 z
(A=FROM 1ST)
23 1 196350-07220  HOSE C, RESERVOIR 11
24 1 196350-07780  BRACKET,RESERVOIR 11
25 1 196350-07790  STRAP,RESERVOIR 101
26 1 196350-07750  AIR SEPARATER 11 W

(A=FROM 1ST)
27 1 196350-07760 NYLON CLIP 1 1 W
(A=FROM 1ST)

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 20, CORROSION PROTECTION

Fig.20. CORROSION PROTECTION (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 196350-01400 ELECTRODE CMP 1 1
4 1 196350-01410 HARNESS(CONTROLLER 1 1
5 1 196350-01420 CONTROLLER 1 1
6 1 196350-01430 CABLE,BLACK 1 1
7 1 196350-01480 CABLE-FUSE CMP,RED 1 1
8 2 196350-01440 CABLE,RED 1 1
9 2 196350-01450 FUSE(20A 1 1
10 1 22133-060000 WASHER 6 2 2
11 1 22213-060000 WASHER, SPRING 6 2 2
12 1 26113-060352 BOLT M 6X 35 2 2
13 1 26116-050162 BOLT M 5X 16 PLATED 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 21 POWER STEERING

i A)=ZT350 D)=
Fig.21. POWER STEERING EB;:ZWO EE;
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 196350-34010 POWER STEERING CY. 101
2 2 196350-34020  KIT,PAS HARDWARE 101
3 2 196350-34030  KIT,PAS CLY FITTINGS 11

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 22 SPARE PARTS(GIMBAL)(OPTIONAL)

H (A)=ZT350 (D)=
Fig.22. SPARE PARTS(GIMBAL)(OPTIONAL) AL o
©= =
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O E ¢
B
MECHANICAL TYPE 1 1 796350-99010  SPARE GIMBAL HSG ASY 1
11 1 796350-99011  SPARE GIMBAL HSG ASY 101 N
¢ s CEx (A=DZ7777)
4 2F—sS—[$Fig. 2,8,10,11,18, 19EBMLT K &L,
COMPONENT PARTS:REFER T0 Fig. 2,8, 10, 11, 18, 19. 130 1 796350-99020  SPARE GIMBAL E ASY L
1301 1 796350-99021  SPARE GIMBAL E ASY 11 N
(A=DZ2272)

Erst

SOLENOID TYPE

A oF—R—VIFFig.2,9,10,11,18, 192 BHL T 2& L,

COMPONENT PARTS:REFER TO Fig.2,9,10,11,18,19.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 O0CR10-G72601 23 SPARE PARTS(DRIVE)(OPTIONAL)

Fig.23. SPARE PARTS(DRIVE)(OPTIONAL) (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
27350 (=) 27370 (=t ) () (€) © € ©
ZT350 (WECHANICAL TYPE) ZT370 (WECHANICAL TYPE) 1 1 796350-99211  SPARE DRIVE/SHSG ASY 1
167 1 796350-99221  SPARE DRIVE E ASY 1
A F—i—YILFig. 4,6, 122BML T, 4 2F—18—JIEFig. 4, 6A 1202 BBL T &L, 306 1  796350-99411  SPARE GEAR HG1.65ASY 1
COMPONENT PARTS:REFER TO Fig. 4,6, 12. COMPONENT PARTS:REFER TO Fig. 4, 6A, 12A. 306-1 1 796350-99412  SPARE GEAR HG1.65ASY 1 1 N
(A=DZ2272)
394 1 796350-99421  SPARE GEAR HG1.78ASY 1
394-1 1 796350-99422  SPARE GEAR HG1.78ASY 11 N
(A=DZ2272)
482 1 796350-99431  SPARE GEAR HG1.97ASY 1
482-1 1 796350-99432  SPARE GEAR HG1.97ASY 11 N
(A=DZ2272)
570 1 796350-99441  SPARE GEAR HG2.18ASY 1
570-1 1 796350-99442  SPARE GEAR HG2.18ASY 101 N
(A=DZZ272)
658 1 796350-99230  SPARE DRIVE 370E ASY 1
827 1 796350-99240  SPARE DRIVE 370 ASY 1
27350 (=) 21370 (BRk=L)
ZT350 (SOLENOID TYPE) ZT370(SOLENOID TYPE)
A o ——VIigFig. 4,7, 122BBL T &L, A VF—R—YIEFig. 4, TA 1205 BBLTLEEWL,

COMPONENT PARTS:REFER TO Fig. 4,7, 12. COMPONENT PARTS:REFER TO Fig. 4, 7A, 12A.

A F—R—YIFig. 5, 132 BHEL TS,
COMPONENT PARTS:REFER TO Fig. 5, 13.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601

Fig.24. SPECIAL TOOL(1)(OPTIONAL)

Fig. 24 REF. No.10

INC. Fig.24 REF. No.11~55
Fig.25 REF. No.1~57

Fig. 24 REF. No.10-1

INC. Fig.24 REF. No.11~55
Fig.25 REF. No.1~57
Fig.26 REF. No.1~62

0CR10-G72601 24 SPECIAL TOOL(1)(OPTIONAL)

1

'J—| 15
12 14 13
M 15
15-1 —16

O

=)

Remarks

(1)Inc.Fig.24 from No.11 to No.55
and Fig.25 from No.1 to No.57.
(2)Inc.Fig.24 from No.11 to No.55,
Fig.25 from No.1 to No.57,

and Fig.26 from No.1 to No.62.

++ CONTINUE ++

(A)=ZT350 D)=
(B)=ZT370 (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 196350-92010  TL,ALIGNMENT SHAFT 1
1-1 1 196350-92011  TL,ALIGNMENT SHAFT 101 N
(A=FROM 1ST)
2 1 196350-90020  TL CMP,TRANSOM CUT 1 1
3 2 196350-92020  TL,TRANSOM CUTOUT 1
31 2 196350-92021  TL,TRANSOM CUTOUT 1 1 N
(A=DZZ272)
7 2 22137-120000 WASHER 12,POLISHED 11
8 2 26206-120802  BOLT M12X 80 PLATED 11
9 2 26706-120002  NUT M12 11
10 1 796350-92100  SPECIAL TOOL ASSY 1
18 10-1 1 796350-92101  SPECIAL TOOL ASSY 11 N
18-1 (A=*2009.05)
—F— 11 2 196350-90100  TL CMP,UNIT BRG 101
188 19 20 12 3 196350-92450  TL,GUIDE(UNIT BRG 11
13 3 196350-92980  TL,PULLER 5 101
gy 14 3 196350-92990  TL,JOINT(PULLER 5 1 1
U 15 2 196350-90110  TL CMP,BRG(U-GEAR B 1
15-1 2 196350-90111  TL CMP,BRG(U-GEAR B 1 1 N
(A=*2009.05)
15A 3 196350-92680  TL,BRG INNER(GEAR B 11 w
(A=*2009.05)
16 3 196350-92890  TL,BRG(UPPER GEAR B 2 2
17 3 196350-92900  TL,BASE(UPPER GEAR B 11
18 2 196350-90120  TL CMP,NEEDLE(D/S 1
18-1 2 196350-90121  TL CMP,NEEDLE(D/S 11 N
(A=*2009.05)
18A 3 196350-90490  TL,STOPPER(ROLLER 101 w
(A=*2009.05)
19 3 196350-92380  TL,BASE(NEEDLE BRG 11
20 3 196350-92920  TL,NEEDLE BRG(D/S 2 2
21 2 196350-90130  TL CMP,BRG(L-GEAR A 1 1
22 3 196350-92500  TL,BRG(G/H GAER A 1 1
23 3 196350-92810  TL,BRG CUP REMR 11
24 2 196350-90140  TL CMP,BRG(L-GEAR B 11
25 3 196350-92470  TL,BEARING(BRG-H 11
26 3 196350-92870  TL,BEARING(BRG HSG 1
26-1 3 196350-92871  TL,BEARING(BRG HSG 11 N
(A=DZz2277)
27 2 196350-90150  TL CMP,NEEDLE(PROP/S 11
28 3 196350-92440  TL,NEEDLE(PROP SHAFT 101
29 3 196350-92940  TL,NEEDLE(P/S OUTER 11
30 3 196350-92950  TL,GUIDE(P/S OUTER 101
31 3 196350-92960  TL,BOLT(12X135 101
32 3 22137-120000  WASHER 12,POLISHED 11
33 3 26716-120002  NUT 12 4 4
34 2 196350-90160  TL CMP,BUSH(STEERING 1 1
35 3 196350-92710  TL,BUSH(STEER SHAFT 11
36 3 196350-92720  TL,RING(STEERING 1 1
37 3 196350-92830  TL,BUSH(STEERING S 11
38 2 196350-90170  TL CMP,BUSH(GIMBAL/R 11
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 24 SPECIAL TOOL(1)(OPTIONAL)

Fig.24. SPECIAL TOOL(1)(OPTIONAL) (w-zT3s0 or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
1 %8_ (A B © O E F
1-1 39 3 196350-92730  TL,BUSH(GIMBAL RING 101
o7 40 3 196350-92840  TL,BUSH(GIMBAL RING 101
S 3+ 41 2 196350-90180  TL CMP,RING(CLUTCH S 1
S 2 41-1 2 196350-90181  TL CMP,RING(CLUTCH S 11 N

(A=*2009.05)

Fig. 24 REF. No.10 41A 3 196350-92540 TL,GUIDE(CYLINDER

.a
-
=

INC. Fig.24 REF. No.11~55

(A=*2009.05)

Fig.25 REF. No.1~57 5 9
_ " 42 3 196350-92550  TL,RING(CLUTCH SHAFT 1 1
Fiﬁ'c.uF?:.F'uNOkég. MNo.11~55 101 43 3 196350-92560  TL,GUIDE(CLUTCHSHAFT 101
Fig. 25 REF. No.1~57 44 3 196350-92570  TL,BASE(CLUTCHSHAFT 1 1
Fig.26 REF. No.1~62 /\ 45 3 196350-92910  TL,PUSHER(SPRING 1
i 18 45-1 3 196350-92911  TL,PUSHER(SPRING 11 N
,_rl_| 15A 18-1 (A=DZ2272)
12 14 13 ~— —F— 46 2 196350-90190  TL CMP,BRG/SEAL(CARR 1 1
188 19 20 47 3 196350-92430  TL,NEEDLE(BRGCARRIER 11
15 48 3 196350-92740  TL,SEAL(BRG CARRIER 1 1
15-171-16 49 3 196350-92750  TL,RING1(BRG CARRIER 11
U 50 3 196350-92760  TL,RING2(BRG CARRIER 1 1
51 3 196350-92930  TL,NEEDLE(BRGCARRIER 11
52 2 196350-90200  TL CMP,SEAL(PROP/S 11
53 3 196350-92700  TL,SEAL(GIMBAL&FRONT 11
54 3 196350-92790  TL,RING1(P/S OUTER 1 1
55 3 196350-92800  TL,RING2(P/S OUTER 1 1

Remarks

(1)Inc.Fig.24 from No.11 to No.55
and Fig.25 from No.1 to No.57.
(2)Inc.Fig.24 from No.11 to No.55,
Fig.25 from No.1 to No.57,

and Fig.26 from No.1 to No.62. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G72601 0CR10-G72601 25  SPECIAL TOOL(2)(OPTIONAL)

Fig.25. SPECIAL TOOL(2)(OPTIONAL) -21350 o
©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I
Fig. 24 REF. No. 10 Fig. 24 REF. No. 10-1 ® (B © © € ¢
INC. Fig.24 REF. No.11~55 INC. Fig.24 REF. No.11~55 1 2 196350-90210  TL CMP,BRG(F-COVER 1 1
Fig.25 REF. No.1~57 Fig.25 REF. No.1~57 1A 3 196350-92660 TL,BRG 62/65 2 2 W
Fig. 26 REF. No.1~62 (A=DZZZZZ)
1B 3 196350-92670  TL,30/42 1 1 W
(A=DZ2272)
2 3 196350-92690  TL,BASE(FRONT COVER 11
3 3 196350-92860  TL,BRG(FRONT COVER 1 1
4 2 196350-90220  TL CMP,RETAINER(U-G 11
5 3 196350-92100  TL,SOCKET (BRG NUT 11
I | 6 3 196350-92140  TL,WRENCHS CMP 11
15 16 9 3 19634092400  SOCKET, 36 101
10 2 196350-90230  TL CMP,SLEEVE(UJ 11
11 3 196350-92390  TL,SLEEVE,UJ BELLOWS 1 1
12 3 196350-92850  TL,PLATE(RING 1 1
13 2 196350-90240  TL CMP,NUT(UNIVERSAL 1
13-1 2 196350-90241  TL CMP,NUT(UNIVERSAL 1 1 N
(A=*2009.05)
13A 3 196350-90970  TL,BASE(UA 11 w
(A=*2009.05)
138 3 196350-90980  TL,PIN(U/J 101 W
(A=*2009.05)
14 3 196350-92130  TL,SOCKET,SPLINE(D/S 1 1
15 3 196350-92300  TL,WRENCHES 30(UJ 11
| | | 16 3 196350-92310  TL,WRENCHES 30(UJ 11
29 2 24 2% 26 17 2 196350-90300  TL CMP,CLUTCH/S,D/S 1 1
l 21 18 3 196350-92600  TL,CLUTCH SHAFT 11
& I | 19 3 196350-92610  TL,DRIVE SHAFT 11
S 34 3 20 2 196350-90400  TL SET,COMMON TOOLS 1 1
= 21 3 196350-90250  TL CMP,PRESS STAND 1 1
5 22 4 177524-09220  THREADED ROD,M16X600 2 2
g ® S 23 4 17752409230 ARM 101
= 24 4 196350-92200  TL,BASE (PROP SHAFT 101
< 25 4 196320-92700  BOLT, M12X85 11
g 26 4 26716-160002  NUT M16 6 6
& 27 3 196350-90260  TL CMP,SHAFT TOOLS 11
= 28 4 196350-92190  TL,HANDLE(GEAR 11
g - 29 4 196350-92360  TL,SHAFT(NEEDLE BRG 1 1
& 48 49 30 4 196350-92370  TL,GUIDE(NEEDLE BRG 1 1
g 31 4 196350-92820  TL,SHAFT(BRG 11
S 32 4 22137-120000 WASHER 12,POLISHED 2 2
g & © 33 4  26116-120162  BOLT M12X 16 PLATED 1 1
g 34 4 26716-120002  NUT 12 11
35 4  26716-160002  NUT M16 1 1
36 3 196350-90270  TL CMP,PUSHER TOOLS 1 1
37 4 196350-92400  TL,BRG(GAER B,UPPER 11
50 57 38 4 196350-92410  TL,BRG(DRIVE SHAFT 1 1
39 4 196350-92420  TL,RING(DRIVE SHAFT 101
40 4 196350-92480  TL,BASE(BRG HOUSING 11
a1 3 196350-90280  TL CMP,BASE TOOLS 1 1
42 4 196350-92880  TL,BASE(BEARING 11
43 4 196350-92970  TL,BASE(BEARING HSG 11
Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 25  SPECIAL TOOL(2)(OPTIONAL)

Fig.25. SPECIAL TOOL(2)(OPTIONAL) E‘B‘;:ﬂg?g Egz
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
Fig. 24 REF. No.10 Fig. 24 REF. No.10-1 A B © © E

INC. Fig.24 REF. No.11~55 INC. Fig.24 REF. No.11~55 a4 3 196350-90290 TL CMP,PULLER TOOLS 1 1
Fig.25 REF. No.1~57 Fig.25 REF. No.1~57 45 4 196350-92520  TL,GUIDE(G/H GEAR A 11
Fig.26 REF. No.1~62 46 4  196320-92690 TOOL 11
47 4  196320-92700  BOLT, M12X85 11
48 4 22137-120000 WASHER 12,POLISHED 11
49 4  26716-120002  NUT 12 11
50 2 196350-92110  TL,SOCKET(PROP SHAFT 1 1
51 2 196350-92170  TL,WRENCHS(B CARRIER 101
52 2 196350-92180  TL,WRENCHS(PROP NUT 11
53 2 196350-92220  TL,SOCKET CMP(INSERT 1 1
54 3 196350-92230  TL,GUIDE(INSERT 11
55 3 196350-92240  TL,SOCKET(INSERT 11
56 3 24311-000140 O-RING 1A P-14.0 2 2
57 2 196350-92320  TL,WRENCHES(CYLI END 11

©

@@ —N —

Caa

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G72601

Fig.26. SPECIAL TOOL(3)(OPTIONAL)

Fig. 24 REF. No.10-1
INC. Fig.24 REF. No.11~55
Fig.25 REF. No.1~57
Fig.26 REF. No.1~62

0CR10-G72601 26, SPECIAL TOOL(3)(OPTIONAL)

(A)=ZT350 D)=
(B)=ZT370 (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 2 196350-90310  TL CMP,BACKLASH 101 w
(A=*2009.05)
2 3 196350-90410  TL,BASE(GAUGE UPPER 11
3 3 196350-90430  TL,BASE CMP(GAUGE LO 1 1
4 4 196350-90440  TL,BASE(GAUGE LOWER 1 1
5 4 196350-90450  TL,BOLT(BASE,GAUGE 1 1
6 4 26636-060002  WING NUT M 6 11
7 3 196350-90460  TL,STOPPER(D/SHAFT 11
8 3 196350-90470  TL,PLATE(BACKLASH,F 11
9 3 196350-90480  TL,PLATE(BACKLASH,R 11
10 3  26450-060202 BOLT M 6X 20 2 2
11 2 196350-90600  TL,STAND BASE CMP 11 w
(A=*2009.05)
12 3 196350-90610  TL,STAND BASE 1 101
13 3 196350-90620  TL,STAND BASE 2 11
14 3 196350-90630  TL,STAND BASE 3 101
15 3 196350-90640  TL,STAND BASE 4 11
16 3 196350-90650  TL,STAND BASE 5 11
17 3 196350-90660  TL,STAND BASE 6 2 2
18 3 196350-90670  TL,STAND BASE 7 11
19 3 196350-90680  TL,STAND BASE 8 11
20 3 196350-90690  TL,PLATE(STAND BASE 11
21 3 196350-90700  TL,LOCK PIN(STAND 11
22 3 196350-90710  TL,CLAMP LEVER(STAND 11
23 3 196350-90720  TL,TOGGLECLAMP CMP 2 2
24 3  26106-060162 BOLT M 6X 16 PLATED 8 8
25 3 26106-080252  BOLT M 8X 25 PLATED 4 4
26 3 26106-080702 BOLT M 8X 70 PLATED 10 10
27 3 26366-080002 NUTM8 14 14
28 2 196350-90750  TL,TURN TABLE CMP 11 w
(A=*2009.05)
49 3 22242-000100 CIRCLIP 10 2 2
50 3 22312-040120  PARALLEL PIN, M4X12 11
51 3 24520-511200 BEARING, 51120 11
52 3 24520-512050 THRUST BEARING 11
53 3  26106-101002  BOLT M10X100 PLATED 11
54 3 26216-100252  STUD M10X 25 PLATED 2 2
55 3  26366-100002  NUT M10 2 2
56 3 26450-040122  BOLT, M4X12 18 18
57 3  26450-050142 BOLT M5X 14 6 6
58 3 26450-060142  BOLT, M6X14 9 9
59 3 26450-060302  BOLT M 6X 30 6 6
60 3 26450-080142 BOLTM8X 14 4 4
61 3 26450-080352 BOLT M 8X 35 101
62 3 26979-060102 SCREW M 6X10 11

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601

Fig.27. TOOL(1)(OPTIONAL)

Fig. 27 REF. No.1
INC. Fig.27 REF. No.2~42
Fig.28 REF. No.1~34

0CR10-G72601 27 TOOL(1)(OPTIONAL)

2@%
OELee &

31

L d

278188501

Remarks
(1)Inc.Fig.27 from No.2 to No.42
and Fig.28 from No.1 to No.34.

(A)=2T350 D)=
(B)=2T370 (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
W B © © E @
1 1 796350-92150  GENERAL TOOL ASSY 11 w
(A=DZZ272)

2 2 196350-90030  TL CMP,TORQUE WRENCH 11

3 3 196311-92400  SOCKET, 13 1 1

4 3 196311-92420  SOCKET, 6 1 1

5 3 196420-92430  SOCKET, 5 11

6 3 196420-92440  SOCKET, 8 1 1

7 3 196350-98110  TL,TORQUE WRENCH 1/4 1 1

8 3 196350-98120  TL,TORQUE WRENCH 3/8 1 1

9 3 196350-98130  TL,TORQUE WRENCH 1/2 1 1

10 3 196350-98140  TL,TORQUE WRENCH 3/4 1 1

11 3 196350-98210  TL,RATCHET WRENCH1/2 1 1

12 3 196350-98220  TL,EXTENSION 1/4 270 11

13 3 196350-98230  TL,EXTENSION 3/4 150 1 1

14 3 196350-98240  TL,ADAPTOR 1/4-3/8 1 1

15 3 196350-98250  TL,ADAPTOR 1/2-3/4 1 1

16 3 196350-98310  TL,SOCKET 5/16,1/4 1 1

17 3 196350-98320  TL,SOCKET 7/16,1/4 11

18 3 196350-98330  TL,SOCKET 7MM,1/4 1 1

19 3 196350-98340  TL,SOCKET 14MM,3/8 1 1

20 3 196350-98350  TL,SOCKET 21MM,3/8 11

21 3 196350-98360  TL,SOCKET 24MM,1/2 1 1

22 3 196350-98370  TL,DEEP SOCKET 8,1/4 1 1

23 3 196350-98380  TL,DEEP SOCKET10,1/4 1 1

24 3 196350-98390  TL,DEEP SOCKET12,3/8 1 1

25 3 196350-98400  TL,DEEP SOCKET17,1/2 1 1

26 3 196350-98410  TL,DEEP SOCKET19,3/8 1 1

27 3 196350-98420  TL,HEX SKT 5/32,1/4 1 1

28 3 196350-98430  TL,HEX SOCKET 14,3/4 1 1

29 3 196350-98440  TL,HEX SOCKET 17,1/2 11

30 3 196350-98450  TL,SOCKET (+)NO2,1/4 1 1

31 3 196350-98460  TL,SOCKET (+)NO3,1/4 1 1

32 3 196350-98470  TL,SOCKET (-),3/8 11

33 2 196350-90040  TL CMP,HEAD TORQUE W 1 1

34 3 196350-98150  TL,TORQUE WRENCH 10D 1 1

35 3 196350-98160  TL,TORQUE WRENCH 15D 1 1

36 3 196350-98510  TL,SPANNER HEAD 3/8 1 1

37 3 196350-98520  TL,SPANNER HEAD 7/16 1 1

38 3 196350-98530  TL,SPANNER HEAD 13MM 1 1

39 3 196350-98540  TL,SPANNER HEAD 17MM 1 1

40 3 196350-98550  TL,SPANNER HEAD 27MM 1 1

41 3 196350-98560  TL,RING HEAD 17MM 1 1

42 3 196350-98570  TL,RING HEAD 19MM 1 1

N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G72601 0CR10-G72601 28 TOOL(2)(OPTIONAL)

Fig.28. TOOL(2)(OPTIONAL) (21300 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

Fig. 27 REF. No.1

w
o

196350-98820  TL,HEIGHT GAUGE

w
ey

196350-98830  TL,THICKNESS GAUGE
196311-92330 HAMMER, 1 POUND
26610-100002 EYEBOLT

w W
w N

INC. Fig. 27 REF. No.2~42 1 2 196350-90050  TL CMP,WRENCH 1 1
Fig.28 REF. No.1~34 2 3 196901-90510  WRENCH 27 1 1
3 3 196350-98710  TL,SPANNER WRENCH 9 1 1
4 3 28110-100130  WRENCH 10X13 1 1
5 3 28110-140170  WRENCH 14X17 1 1
6 3 28110-190220  WRENCH 19X22 1 1
7 3 28130-061000 SCREWDRIVER,BLADE 1 1
8 3 28130-092000  DRIVER, 9 X 200 1 1
9 3 28160-170190 WRENCH 17X19,0FFSET 1 1
10 3  28160-220240  OFFSET WRENCH 1 1
11 2 196350-90060  TL CMP,PLIERS 1 1
12 3 196311-92300  WRENCH, RADIO 1 1
13 3 196350-92330  TL,NYLON CLAMP 1 1
14 3 196350-98720  TL,SNAP RING PLIER 1 1
15 3 28190-000020  PLIERS,CIRCLIP 1 1
16 3 28190-000120  PLIERS 1 1
17 3 28190-000140  PLIERS RT4 1 1
18 2 196350-90070  TL CMP,CLAMP,PULLER 1 1
19 3 196350-98610  TL,PULLERA 1 1
20 3 196350-98620  TL,PULLERB 1 1
21 3 196350-98630  TL,PULLERC 1 1
22 3 196350-98640  TL,CLAMP A 2 2
23 3 196350-98650  TL,CLAMP B 2 2
24 2 196350-90080 TL CMP,GAUGE 1 1
25 3  196311-92230 TOOL 1 1
26 3 196320-92250 GAUGE 1 1
27 3 196420-92250  TOOL 1 1
28 3 196311-92460  MICRO MATOR, 25BM 1 1
29 3 196350-98810  TL,CALIPER 1 1
3 1 1

3 1 1

2 1 1

2 1 1

2 1 1

w
~

28920-000080 GUN 80,GREASE

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G72601 0CR10-G72601 29 OIL PRESSURE MEASUREMENT DEVICE(OPTIONAL)

Fig.29. OIL PRESSURE MEASUREMENT DEVICE(OPTIONAL) (w-zT3s0 o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY
A B () DO () (A
ARE—TILST MR 1 1 196350-90580  KIT,OIL-P(M-SHIFT 101 w
MECHANICAL CABLE SHIFT SPEC. Fie.6 (A=DZ2772)
2 2 196350-92580  ADAPTER,OIL PRESSURE 11 w
(A=DZ2222)
3 2 23414-050000 GASKET5 1 1 W
(A=DZZ272)
4 2 24311-000140  O-RING 1A P-14.0 11
(A=DZ2272)
5 2 28886-600000 GAUGE, PRESSURE 11
(A=DZZ272)
6 1 196350-90590  KIT,OIL-P(E-SHIFT 11 w
(A=DZZ272)
7 2 196350-92590 COVER,OIL PRESSURE 11 w
(A=DZZ272)
8 2 23414-050000 GASKET 5 11 w
(A=DZ2272)
9 2 28886-600000 GAUGE, PRESSURE 1 1 W
(A=DZ2272)

BT Mk

SOLENOID VALVE SHIFT SPEC.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : ZT350/ZT370
PC NO : 0CR10-G72601

PARTS No. INDEX

PARTS No.
168136-00070

177524-03631
177524-03640

177524-04800
177524-09220
177524-09230
189010-01130

189010-39600
194521-41570

196311-02060

196311-02310
196311-92230
196311-92300
196311-92330
196311-92400
196311-92420
196311-92460
196312-06400
196320-02320
196320-02650
196320-92250
196320-92690
196320-92700

196323-01380

196324-02420

196324-06900
196327-02320
196340-02040
196340-92400
196350-01020
196350-01030
196350-01040
196350-01050
196350-01060
196350-01070
196350-01080

N -

OCOWWWWWWUuIFr NGO

PPRPOO~NO OIN

-1
-1

PARTS No.

196350-01120
196350-01130
196350-01140
196350-01150
196350-01160
196350-01170
196350-01180
196350-01190
196350-01200
196350-01210
196350-01220
196350-01260

196350-01270
196350-01280

196350-01290
196350-01300
196350-01400
196350-01410
196350-01420
196350-01430
196350-01440
196350-01450
196350-01480
196350-02021
196350-02040
196350-02050
196350-02060
196350-02070
196350-02080
196350-02081
196350-02090
196350-02091
196350-02100
196350-02110
196350-02190
196350-02200
196350-02210

196350-02220
196350-02230
196350-02240
196350-02300
196350-02320
196350-02350
196350-02360
196350-02370
196350-02390

Fi

WNOOOOORFREFENNNNNNNNDN

e el T e
ArAADMDMNDMNIORPRPEPNRPRPRPORADMDMDIMDIAADMDDD

g.

Ref.No.

2

~NOoOOoThWw

e
—© o~

=N

WNOOOOPERPNRFRPORPWWNNDN

N

PARTS No.

196350-02400
196350-02410
196350-02411

196350-02422

196350-02441

196350-02451

196350-02480
196350-02481
196350-02500

196350-02521
196350-02522
196350-02530
196350-02540
196350-02550
196350-02560
196350-02570
196350-02590

196350-02611
196350-02620
196350-02650
196350-02670
196350-02720
196350-02730
196350-02731
196350-02750

196350-02800
196350-02801
196350-02820

196350-02830

Fig.

w

w

w W

w w
NOoOPRPO~NOOOORPRONONNOGOIOITOTOObhooiOiOTOOIOIRPNRADMNREN

w w
= O

Ref.No.

PARTS No.
196350-02850

196350-02870

196350-02880

196350-02900

196350-02910

196350-02920

196350-02930

196350-02940

196350-02950

196350-02961

196350-02990

196350-03020
196350-03040
196350-03060
196350-03061
196350-03070
196350-03080




MODEL : ZT350/ZT370 PARTS No. INDEX

PC NO : 0CR10-G72601

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
196350-03090 10 10 196350-04340 12 20 196350-06200 6 28 196350-07130
196350-03150 10 11 196350-04351 12 21 30 35 196350-07140
196350-03160 10 12 32 18 196350-06210 6 29 196350-07150
196350-03200 2 22 196350-04360 12 22 30 36
196350-03210 2 23 32 19 196350-06220 6 30 196350-07160
196350-03220 2 24 196350-04410 2 8 30 37
196350-03230 10 5 196350-04420 5 26 196350-06250 6 31 196350-07170
196350-03250 10 6 196350-04430 5 41 30 38 196350-07180
196350-03320 11 8 196350-04450 4 57 196350-06260 6 32 196350-07190
196350-03340 11 9 196350-04460 4 58 30 39 196350-07210
196350-03700 2 25 196350-04510 5 63 196350-06270 6 33 196350-07220
196350-03710 2 26 196350-04520 5 64 30 40 196350-07241
196350-03730 2 27 196350-04530 5 68 196350-06280 6 34 196350-07251
196350-03740 2 28 196350-04540 4 59 30 41
196350-03750 2 29 196350-04610 13 1 196350-06290 6 35 196350-07261
196350-03760 2 30 196350-04660 13 5 30 42 196350-07290
196350-03900 3 11 196350-04710 13 12 196350-06300 6 36 196350-07300
10 13 196350-04760 13 16 30 43 196350-07310
196350-03910 3 12 196350-04820 13 21 196350-06330 6 37
196350-03920 3 13 196350-04830 13 22 30 44 196350-07320
196350-03921 3 13 -1 196350-04850 13 10 196350-06370 6 38
196350-03950 10 14 196350-04860 13 11 30 45 196350-07330
18 4 196350-04871 5 70 196350-06380 9 4 196350-07340
196350-04010 12 1 196350-04880 5 71 196350-06390 7 33 196350-07360
32 1 196350-04890 5 72 31 49 196350-07370
196350-04060 12 7 -1 196350-04900 5 73 196350-06400 9 5 196350-07400
32 6 196350-04910 13 23 196350-06420 7 51 196350-07410
196350-04070 12 6 196350-04920 13 24 31 5 196350-07440
32 7 196350-04930 13 25 196350-06500 16 1 196350-07450
196350-04080 12 7 196350-05210 10 16 196350-06510 16 2 196350-07460
196350-04090 12 8 196350-05220 10 21 196350-06520 16 3 196350-07470
196350-04091 12 8 -1 196350-05230 10 22 196350-06540 16 4
32 8 196350-05240 10 17 196350-06550 16 5 196350-07480
196350-04100 5 53 196350-06010 6 22 196350-06560 16 6 196350-07490
196350-04140 5 57 196350-06011 6 22 -1 196350-06570 16 7 196350-07510
196350-04202 12 9 196350-06012 6 22 -2 196350-06580 16 8 196350-07520
196350-04210 12 12 196350-06020 6 25 196350-06590 16 9 196350-07530
196350-04241 12 15 196350-06021 6 25 -1 196350-06600 16 10 196350-07540
32 14 30 29 196350-06610 16 11 196350-07551
196350-04250 12 16 196350-06050 7 30 196350-06910 18 5 196350-07560
196350-04261 12 17 196350-06051 7 30 -1 196350-07001 19 1 196350-07561
32 15 196350-06052 7 30 -2 196350-07021 19 3 196350-07570
196350-04271 12 18 196350-06071 30 32 196350-07030 19 4 196350-07571
32 16 196350-06091 31 46 196350-07040 19 5 196350-07600
196350-04290 12 26 -1 196350-06100 8 4 196350-07051 19 6 196350-07601
32 9 196350-06110 8 5 196350-07060 19 7 196350-07620
196350-04300 12 25 196350-06130 6 61 196350-07070 19 8 196350-07660
32 10 30 6 196350-07100 19 10 196350-07750
196350-04311 12 19 196350-06140 6 62 196350-07110 19 11 196350-07760
32 17 30 7 196350-07120 19 12 196350-07780




MODEL : ZT350/ZT370
PC NO : 0CR10-G72601

PARTS No. INDEX

PARTS No.

196350-07790
196350-07800
196350-07810
196350-07820
196350-07830
196350-07840
196350-08110
196350-09000
196350-09020
196350-09050
196350-09060
196350-09400
196350-09420
196350-09440
196350-09460
196350-09480
196350-09700
196350-09720
196350-09740
196350-09760
196350-09780
196350-09900
196350-09920
196350-09921
196350-12060
196350-12480
196350-12530
196350-12610
196350-12620
196350-12711
196350-12731
196350-12750

196350-12810
196350-12820
196350-12821
196350-12890

196350-14200
196350-14210
196350-14250
196350-14280
196350-14340
196350-14350
196350-14540
196350-34010
196350-34020
196350-34030

(o2}

=

12

-1
-1

-1

> >

PARTS No.
196350-34100

196350-34110

196350-34150
196350-34151
196350-34160
196350-34200
196350-34220
196350-34250
196350-90020
196350-90030
196350-90040
196350-90050
196350-90060
196350-90070
196350-90080
196350-90100
196350-90110
196350-90111
196350-90120
196350-90121
196350-90130
196350-90140
196350-90150
196350-90160
196350-90170
196350-90180
196350-90181
196350-90190
196350-90200
196350-90210
196350-90220
196350-90230
196350-90240
196350-90241
196350-90250
196350-90260
196350-90270
196350-90280
196350-90290
196350-90300
196350-90310
196350-90400
196350-90410
196350-90430
196350-90440
196350-90450
196350-90460
196350-90470

Fig.

Q

00 00 00 LW W W W W 0

Ref.No.

H
o O 0

ol
RPRONNRPONDWW®©

PARTS No.

196350-90480
196350-90490
196350-90580
196350-90590
196350-90600
196350-90610
196350-90620
196350-90630
196350-90640
196350-90650
196350-90660
196350-90670
196350-90680
196350-90690
196350-90700
196350-90710
196350-90720
196350-90750
196350-90970
196350-90980
196350-92010
196350-92011
196350-92020
196350-92021
196350-92100
196350-92110
196350-92130
196350-92140
196350-92170
196350-92180
196350-92190
196350-92200
196350-92220
196350-92230
196350-92240
196350-92300
196350-92310
196350-92320
196350-92330
196350-92360
196350-92370
196350-92380
196350-92390
196350-92400
196350-92410
196350-92420
196350-92430
196350-92440
196350-92450
196350-92470

PARTS No.

196350-92480
196350-92500
196350-92520
196350-92540
196350-92550
196350-92560
196350-92570
196350-92580
196350-92590
196350-92600
196350-92610
196350-92660
196350-92670
196350-92680
196350-92690
196350-92700
196350-92710
196350-92720
196350-92730
196350-92740
196350-92750
196350-92760
196350-92790
196350-92800
196350-92810
196350-92820
196350-92830
196350-92840
196350-92850
196350-92860
196350-92870
196350-92871
196350-92880
196350-92890
196350-92900
196350-92910
196350-92911
196350-92920
196350-92930
196350-92940
196350-92950
196350-92960
196350-92970
196350-92980
196350-92990
196350-98110
196350-98120
196350-98130
196350-98140
196350-98150

> >




MODEL : ZT350/ZT370
PC NO : 0CR10-G72601

PARTS No. INDEX

PARTS No.

196350-98160
196350-98210
196350-98220
196350-98230
196350-98240
196350-98250
196350-98310
196350-98320
196350-98330
196350-98340
196350-98350
196350-98360
196350-98370
196350-98380
196350-98390
196350-98400
196350-98410
196350-98420
196350-98430
196350-98440
196350-98450
196350-98460
196350-98470
196350-98510
196350-98520
196350-98530
196350-98540
196350-98550
196350-98560
196350-98570
196350-98610
196350-98620
196350-98630
196350-98640
196350-98650
196350-98710
196350-98720
196350-98810
196350-98820
196350-98830
196420-92250
196420-92430
196420-92440
196901-90510
796350-92100
796350-92101
796350-92150
796350-99010
796350-99011
796350-99020

130

PARTS No.

796350-99021
796350-99211
796350-99221
796350-99230
796350-99240
796350-99411
796350-99412
796350-99421
796350-99422
796350-99431
796350-99432
796350-99441
796350-99442

Ref.No.

130

1
167
658
827
306
306
394
394
482
482
570
570

-1

PARTS No.

Fig.

Ref.No.

PARTS No.

Fig.

Ref.No.




6,'&

YANMAR

YANMAR CO.LTD.



	Preface.
	Content.
	1.EXHAUST & SEA WATER BLOCK-OFF(OPTIONAL)
	2.GIMBAL HOUSING
	3.TRANSOM PLATE
	4.DRIVE SHAFT HOUSING & DRIVE GEAR
	5.GEAR HOUSING
	6.CASE PLATE & SHIFTER(ZT350/MECHANICAL TYPE)
	30.(6A)CASE PLATE & SHIFTER(ZT370/MECHANICAL TYPE)
	7.CASE PLATE & CABLE(ZT350/SOLENOID TYPE)
	31.(7A)CASE PLATE & CABLE(ZT370/SOLENOID TYPE)
	8.SHIFT CABLE(MECHANICAL TYPE)
	9.SHIFT CABLE(SOLENOID TYPE)
	10.GIMBAL RING & STEERING LEVER
	11.BELL HOUSING
	12.UNIVERSAL JOINT & CLUTCH(ZT350)
	32.(12A)UNIVERSAL JOINT & CLUTCH(ZT370)
	13.LOWER GEAR
	14.PROPELLER ACCESSORY
	15.PROPELLER
	16.SHIFT BRACKET(MECHANICAL TYPE)
	17.TRIM PUMP
	18.TRIM CYLINDER & HOSE
	19.LUB.OIL MONITOR
	20.CORROSION PROTECTION
	21.POWER STEERING
	22.SPARE PARTS(GIMBAL)(OPTIONAL)
	23.SPARE PARTS(DRIVE)(OPTIONAL)
	24.SPECIAL TOOL(1)(OPTIONAL)
	25.SPECIAL TOOL(2)(OPTIONAL)
	26.SPECIAL TOOL(3)(OPTIONAL)
	27.TOOL(1)(OPTIONAL)
	28.TOOL(2)(OPTIONAL)
	29.OIL PRESSURE MEASUREMENT DEVICE(OPTIONAL)
	PartsNo Index.

